BK KT NO.3148 XN

RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY
4WD OFF-ROAD RACER

LAZER.
ZIXGCS Ralk

HIGH—PERFORMANCE 4WD RACING BUGGY WITH MOST FEATURES

OF THE ALL—OUT ZX—R VERSION EASY UPGRANCE AS SKILL LEVEL
IMPROVES.

EFFICIENT, LIGHT AND RELIABLE FOUR—WHEEL DRIVE BY TOOTHED
BELTS. AND DUAL DIFFS.

LONG—TRAVEL OPTIMUM —~GEOMETRY ALL—INDEPENDENT SUSPENSION
SYSTEM WITH HIGH—QUALITY OIL—FILLED PRESSURE TYPE SHOCK
ABSORBERS.

HIGH —GRIP LOW—PROFILE PIN—SPIKE TIRES FOR GREAT TRACTION
ON ALL SURFACES.

KIT INCLUDES PEPPY LeMANS STOCK 05 MOTOR AND HIGH—QUALITY
ROTARY SPEED CONTROLLER.

KyosHO

HE FINEST RADIO CONTROL MODELS

BELT DRIVE
< 4WD




R nInIImnmnmm DO N LR R R R R

LR R R R EE R EEEEE S EEEEEEEEERE

BEFORE YOU BEGIN ASSEMBLY! ( Kit Features )

LEESEEEEEEEEEEEEE RS EEEEEESESE]

This instruction manual is.a common instruction

Thank you for purchasing the Kyosho's R,/C manual of 4WD Buggy Car and 4WD Scale Car

"1,710 EPawD Car -, to assemble the chassis portion,

In-order to keep your Car in top condition Another instruction is the double organization,

to enjoy the most pleasure from the R,-C world,

vou should throughly read this instruction manual . A matter to except the common instruction on asscmbly)
and the operation instruction of the radio control units ( and the body explanation to assemble,

to keep the correct way of assembling,

...................-...........D.'.C.C..............Ol.........'.'.....O..'.....IIII..................-l...l‘.l"

BEFORE YOU BEGIN ASSEMBLY srerrensrrrasrncisriessranissnssiriaeies 2 ASSEMBLY OF REAR |'|UB""""“"""""'"“"""""""""12

INSTALLATION OF REAR SUS. ARM

BEFORLE ASSEMBLY srrrreririssirusssrarisssssrersrssssrsassissssinrsinin 3 & FIXING REAR HUB

LAYOUT DRAWING OF

N TION OF 5 : TResrresrernsernennes vesnsan 1
PLASTIC PARTS ON RUNNERS INSTALLATION OF BATTERY HOLDER 2

WHEN INSTALL THE METAL.... veevveeess sesssssasasssnaessisissesesese 5 CHECK THE RADIO SYSTEM s+secessueessersesssnsnnninnasacsens]y

ASSEMBLY OF SERVO SAVER -....................-.-.............13

® ASSEMBLY OF CHHASSIS PORTION STEERING LINKAGE (NORMAL SIZE SERVO) ereneannen]3

BB ASSEMBLY OF OIL SHOCK sssssssessssrrassassssrassnsnanrasasssssas 5 » (LARGE SIZE SERVQO)  teeversrannanas 14

INSTALLATION OF BALL END stessssssesssessactancnnnsinnsanenns 6 INSTALLATION OF SPEED CONTROLLER:+++teeeseeseeessnneees]4

EY CUTTING GEAR COVER  cevrecrrenminmnnenrnicinisisiens § INSTALLATION OF RESISTER rsereressssressansrnsnsasasacaceanaa]f

E INSTALLATION QF JOINT ##ereresstanrrrsssnustsrunisntiiciensns § INSTALLATION OF MOTOR & GEAR COVER:=rrr=et=e+ TS 15

[( ASSEMBLY OF MAIN SHAF T etsssessrsansanarnrarssnrarsnsnneneans 7 INSTALLATION OF CONTROLLER SERVO  ..iiiiiiiiinnnnns 16

& LINKAGE

ASSEMBLY OF REAR AXLE BOX( 1) serereresrrssensnsninnans 7 INSTALLATION OF RECEIVER ~ sreeenenenens o016

8] ’ [0 Jrnispinimsnpnsiniessifl

m
18]
(19)
21]
23
FILLING SHOCK OIL PR < B INSTALLATION OF UPPER DECK ++sssseesssresssaneronceraeneena]d
m
21
28
gm INSTALLATION OF SHOCK s errrrsssrsssrsssnisrinsensnnsassssesan]]
131

Bl INSTALLATION OF CHASSIS PARTS +++eeveeeeeesiiesinnnniiiin § INSTALLATION OF BATTERY  +ereesssrersssrssees soneennnenne]]

IE ASSEMBLY OF UNI CRANIC seresasttstcconscensrirsssttsssstssnnnias 9

m INSTALLATION OF UNI CRANK

AND AXLE BOX £akiRessssssuntesess O CHECK CONTROLLER & MAINTENANCE"* " 2w w18
fFl INSTALLATION OF FRONT SHOCK STAY++++++eereeraesrrraenns 10 GUIDE FOR SET UP (1) seeerererserseenmanimniinissnsinniinnini 8
Bl ASSEMBLY OF KNUCKLE ARMreersrsrrerarsenssesncssssnsses «e10 EXPLODED VIE W i rerarosarsaransnnsisssrssssssessssrsasisssasasnnane <19
@ INSTALLATION OF FRONT SUS, ARM«eeveees IR 1 O R — SRR ——— veereeeni20
[ FIXING KNUCKLE ARM teraerrerrrsrrirrasmrursensernnsnrsessrenss]] GUIDE FOR SET UP  (2) +esesresennnansaes PPN w21
M INSTALLATION OF BUMPER +++tesessassssernasrrasararansssnesas n

L N R R L R A R ARl Al

—2 -



SRR N IR NN RN NN RN PRI NNt teReRe Ittt aet RO eRteiRIsIRRRtReRIRRtOOORRORtRRIRRRERIRIRIIRRIRIRRIIINLDY

y Be well aware of the different types of screws,

EMBL ; . O

BEFORE ASSEM Y A P 1) The difference between the TP Screw (short form of

O Read the instruction carefully. Oh.\ o self —tapping screw) and the ordinaly screw is...
You can assemble the kit more casily, \! 5 0 TP Screw Gﬁmm Ordinaly Screw ."""""'l""'mmm'w“'
il you have grasped the general idea 1 ~ !

of steps and structure beforchand by
reading it through to the end,

O Check the parts in the kit,

Check to see if all the parts are correctly
bagged as they are listed in the

Some of them ’
Coarse Thread  pointed tips. Fine Thread

2) The kinds of screws which will be used in this instruction.

. Round Head m.murun‘numm Bind smwﬂjm Set Screw @
i Screw .

™ Instruction :

"Bagged Parts List™ (page 2,3) . Your through i g"“ Head .Mmmwml
understanding of the assembly will enable you to 0
build the kit without any difficulty, There are two kinds of thread, e ji
Check the components in fine: and coarse: Onex. [}]—4}
the kit prior to your _4’
starlings of O Pick up the correct parts and screw, b {ﬁ "/
the assembly, Compare the shape and size of small e /EL
: parts, such as screws, nuts, and washers, Check up small
(Another : . W 2. parts with the)
instruction) | (Q Be sure about the location and direction < liste T
Bagged Parts’ of parts to install, ; '
. . Double—check the location and direction of )
() List . parts with the illustration before installation. \/
TR ] ] : When necessary, assemble the parts themselves

: tentatively before proceeding to the next step.
Any claims for replacements or refunds for the model in the

Do not tighten the self —tapping screw
process of assembly will not be accepted, o too tight,
: i tighteni
QO Learn the marks described in the instruction. : Do nat.uge excesgivd force when lightening

the self —tapping screws, or you may strip
the thread in the plastic, It is recommended )
to stop tightening it when the thread part on the screw goes into the

—d T -+ Place to put some locktite, plastic part and you fecl some resistance from the tightening,

[It will prevent the screws and nuts to]

get loosen by vibration while running! Over tighten may strip the thread in the plastic,

g or ()
..... Point where grease :should applied.

T
It will reduce friction are assure Steps where your | I
[Smooth movements, ) particular attention ! o Tl m:
is required,. i
[} Lt e e TR T TR
THINGS NEED BESIDES THE KIT :

¢ Ni—Cd Battery »
This model is designed to use below the batlery,

¢ 2 Channel Radio System )

-

gL This model is designed to use BEC
B Ec system radio, A radio contained in a box { \ POWER 7400
with this type of logo is a BEC type radio, : g i
'5)“’ f : -, [T 7.2\’
7y & Two types of radio control set are on the < Moter >
Awamo® ™ market, the stick and the steering wheel type,

7.2V —1400
Choose which ever you like, This model is with a motor,
A Le Mans series type motor
is recommended for top

Transmitter

: performance,
STICK TYPE STEERING ! e Le Mans Pro High Torque
WHEEL ® Le Mans Pro HighSpeed

TYPE ¢ Charger for Ni—Cd Battery >

The Kyosho's Ni—Cd Battery is of high performance, If it is charged
correctly, it will operate for a considerable period of time,

Use one of the Chargers listed below which suits your need.

No. Name Time | Rate Features
7.2V Power Charger| 16 , | For Beginners
2326 | (peizv) min, | 7°% | Built=in Timer
1849 Multi Charger il 2q 10096 | Timer, Ammeter buill--in
¢ Battery for Radio System ) (DCI2V) min,
. o FET Aulo--Charger|20—30 1009 I'rickle Charging Autlomalic
For Transmitter...8pcs, 2246 (bCl2v) min, cut—oll at peak of charge

¢ Tools Required > Allen Wrench, Cross Wrench, Grease and Screw Locking OmpOI.—J-I-';-é arcm lheklt

- Micron Line Tape
Needle Awl - Polyca
Cross Wrench Nose plier Paint
Wire Cutter
e Rubber Cement e
Round Cutter

Phillips ScrewDriver (L,M.,S)

EDLY‘E)
Sander Instant
ce——n Gl R[N Dsh :
Sharp Hobby Knife =1 i W

LA LR R A A R e Y R R Y Y s s AR A AL L R R AL R A R R R R R R R R R R R Y

-_3—



Shock Piston
(4 set)

#AWDBuggy Car

(E]

N \
/k?x' .r
#4AWD! @ @
Scale Car

#4WD Buggy Car

Rear Hub
(1 set)

(R)

Servo Saver & Uni Crank Parts
(1 set)

©<0

5

@ | W) U @

()
SL Ss
OEHO
n%®

)

Front Hub
(1 set)

¢ 5.8 Ball End
(3 set)

o)

s

20

Pully Flange
(1 set) N

Qe

Knuckle Arm
(1 set)

Shock Parts
(4 set)

O 9=
;
O 9&

Lo @]

Upper Rod End Parts

o (1 set)
L1}
GE @ ©

Arm Bracket Parts
(1 set)

s@ © © ©

UUyy] 96
@ Use for ﬂ m ﬂ GUSC for
normal large
Servo, Servo, U
L1 L1
Marked 1

Use to lessen

B N Egsfﬁ?um of SUSEEAI;IC‘H'L)ParlS [l;;?rptir Dez:]ksl\élsum
@ refer to P,18)
E:’Q; Marked 2 g
o ( © E © ) |» !
OEAYVENGE ol (LY
e |0
@ 1 S ®
Battery Stopper Parts
(1 set)
[ ) L
00 0O o))
i e
O 0O O g|C 0 o
0
: 00
©,0 || ©,0 o X
o] (o]
i = = NV




WHEN INSTALL BUSHING...

(1) Push in till the end.

shaft and tap it in.

No space,

directly.

Pat by the
driver grip

# If very tight and hard to
install, insert the wheel

Do not hit the bushing

(2) After install the bushing,..
Always check if it turns lightly after
inserting the shaft.
If it does not turn lightly,the bushing
isn’t fitted properly, Recheck (1) again.
P

=

# [Install

(3) Don't forget apply the grease!
* Apply a proper quantity,

® ASSEMBLY OF CHASSIS PORTION

i ~El |

1

S‘ep l Assemble each two pieces,

¢ Reary (for front, for rear}

13 Shock Piston 2 Rear Shock Shaft

; (long)

i@—c@tm

i E Ring  (E2.5) —@)

— wAWD. Buggy Car

Don't use

ASSEMBLY OF OIL SHOCK * These parts are in  {baggedl) .

O
Q\ #4WD. Scale Car
N

A mount of screwing ....Refer to P18,

@‘ 1 Shock End

Wrap in paper, and
then put a shaft,
H ,—(Don't put a flaw,)

the parts ¢ Front @ Front Shock Case —\ e
of shaded ) Front Shock Shaft ) (short) =
area, it ERing (E2.5) —®) {short) 4 Rear S(rllock Case > Front
#awD, Buggy Car + ong) .. Each short
i ERing (E25)-8 5 Rear
(S’:a ... Each long
2 FILLING SHOCK OIL # These parts are in (baggedl)
(except ¢5.8 Ball)
Step 3

Pull down the piston to the bottom Kee‘plthe pistqn in the lowest
and pour oil slowly. position and tighten the head

Then move the piston up and down p‘?r“‘o‘r} gra‘dua‘ry. then
gently to get rid of air bubbles, excessive oil will run over,

1% Shock Oil
¢ Assembly of shock heady

Fill the cylinder
to sightly above
brim.

12 Pressure Top

— -7'Shock Cap

10 Shock Ring

Step 4

@ Spring Adjuster

d¢ 5.8 Ball (silver)- 4

© 0O

@ Front Shock Spring (short « front}
(& Rear Shock Spring ( long  rear)

Only front...

Cut off the
shaded area,

& #5.8 Ball

Confirm that it will work smoothly
by moving the piston up and down,

In the end, tighten
it firmly so that the g P
oil will not leak out,

O Move

smoothly.,
@)

Step 5

8 Spring Holder

(silver)
(baggedd)

—-5—



STALLATION OF BALL END

IN

{ ACTUAL SIZE DRAWING §

" Sc_rew in the ball ends, put together the length o Front Upper Rod .2 % Install at @
with the actual size drawing,
P pr— @ #5.8 Ball End (bagged3) @
i D 9 7 about !
@Rod (Lagyermreenesd ® Upper Rod End 17mm™
0 A 111 (baggeds)
@¢5.8Ball End .12 \ o Tie Rod # Install at .
O | SVard
Steering Rod  -+eweer 1
4 about
(bagged3) Front Upper Rod -2 ) ~— 24 65mm "

gpRod  (L40)
(Tic Rod

Rear Upper Rod-2

)

e Steering Rod N

# Install at M@

Y @-IIII“III

Adjust at @I .

# Screw in till middle portion of screw,

o

® Rear Upper Rod--

about
~—— 26.5mm

? #% Install at @

- |

CUTTING OF GEAR COVER
Step 1

& Motor Plate (L)
(baggedd)

&8 Gear Cover

Step 2

of plate,

On sale!
Round Cutter

Fix with your hands, cut the
shaded parts along the outline

&

™

4,
0]
e

2
NG

(bagged4) (Kyosho) "ELg'y
# Install at "
I
. TNo2ALLATION ® Allen Wrench—j # Assemble 2 pcs
OF JOINT (bagged?2) (2) : S ﬂII;l :
M4 x 4 Set Screw —mﬁ ’
M4 X 4 Set Screw..g
# IN CASE OF Diff, Gear MD
4WD SCALE CAR,. (bagged4) b5 WaSher suspivind
Set the set screw to the
*ree. e WA flat part on the shaft,
Spisazi e, (bagged3)
# IN CASE OF 4WD BUGGY CAR."*+. " M5 Washer M4 X 4 Set Screw
m Allen Wrench (2) "**.. & ¢ 8x¢ 14.Bearing N ¢ 8x#¢ 14 Bearing -4
(bagged2)—— ey (bagged8) >
M4 X 4 Set Screw - ..°'--. 7
M4 X 4 Set Screw......q4
i) ¢
-
) ‘ M5 Washer :
MS Washer e g Diff Gear i
Wi Joint (bagged4) . @ Joint
(bagged3) Set the set screw to the ., .

ms Washer

® ¢ 3 Bushing Collarg
® Bushi

# Assemble 2 pcs,

¢ 10X% 14 Bushm -4
® £ Install at @@ .

Ol

#  (optional parts) , don’

bushing collar,

@
® ¢ 109 14,
Bushing

Collar

In case of using ¢ §x¢ 14 Bearing o*

flat part on the shaft.

ng

Apply the instant
glue on the both ® BushmgColla

side, .
Ko ® ¢ 10x¢ u_
Bushing
t install the M5 Washer

ai Joint




['a ASSEMBLY OF MAIN SHAFT

Do not use excessive force when tightening the screw, or you
may strip the thread. It is recommended to stop tightening
it when you feel some resistance from tightening,

S(ep 1 When tightening is Tighten three screws
not enough, equality, And install

the gear tilts, Othe gear on horizontal,
X g :
) — @ Cross Wrench (box) : ;
M3 x 6 Bind Screw:-3 %:;

Don’t tighten

it too tight,
ﬂ]m Because the
)

M3 Nylon Nut ... 1

© [

@eRing (E3) weien

&

M3 Nylon Nut

M3 % & Bind Screw
% Drive Hub (bagged4)

Fit to the flat

& Spur Gear (bagged4)
part, and install,

#%. Main Shaft (bagged4)

aB—@E Ring (E3)
- (bagged2)

Fix it first,

ASSEMBLY OF REAR AXLE BOX (1) % Theseperisarein {(baggedd).

M3 x35,Bind Screw....1 l Step 1 Step 2

[T L A

Assemble in order from @ ~@ -

M3 x4 RH Screw.......2

@ Rear Axle Box (B)

& Needle Roller .......q

© [

. 4 short
& LT short

.....-- Ws under.

& Drive Pully
M3 x4 RH Screw

& Motor Plate (L) Hook the belt

and then
insert,

# Rear Drive Belt

& Pully Flange 4@

el e Be careful

# ¢ 8¢ 14-Bearing

% Motor Plate (S) of the

direction,

& Needle Roller

@ Rear Axle Box (A)




[g] ASSEMBLY OF REAR AXLE BOX (2)

@ Rear(ﬁ:;{:ﬁg; © . [ M3x107 PBind Screw- 1

(o

M3x18T PRH Screw.2

#¢. Needle Roller (bagged4)

@® E Ring (E2.5) Step 1

(bagged2) \&
——

@¢ 4 x9 10Shim

(bagged2) Push in M 3 x30 Bind Screw ...
a9 e geﬁfing till the
agged4

01 TREMAG

end, @

M3x%10 TP Bind Screw

M 3 x45Bind Screw.....2
SO A

“‘ -..

PN s

Be eareful about S @ Needle Roller Shaft (bagged4)
the direction,

380 3 X25 Shaft e
Do not apply.

@}'Pu]ly(Flange Q mm

baggedd)

W ERINg (E2.5) werneed

g\ §% Needle Roller e 1
M3 XI18

3 T PRH Screw @ |:|
H y #n Needle Roller Shaft1
it G

Rear Axle Box (D) I:!
':—__-_-g c (baggedd)

M 3 %45 Bind Scre

@ Rear Bulk Head
(bagged5)

< @ Controller Mount (=
(bagged4)

@-Belt Guide
(bagged6)

[9] INSTALLATION OF CHASSIS PARTS

® Antenna Post (bagged5) ® Upper Deck Mount (A)
(bagged5)
® Upper Deck Mount (B)
& Servo Saver Shaft (bagged5)
(bagged3)

4 Rear Arm Bracket
M3x 6 FH Screw....... 2

@& Mount Collar (A)
(bagged5)
M3x10T PFH Screw..g

® Main Chassis
(box)

;mﬁ S

M3x6 FH Screw M3X%10T P FH Screw M3x10 TP FH Screw

i



m] ASSEMBLY OF UNI CRANK

: S‘ep l Cut the shaded portion, Step 2
M2.6 Nut = widiade 2 T @ Uni Crank (A)
M2.6 Nut (bagged5)
M3 NUL  sereremmrmrmminiennn 2
@ Uni Crank B Cut the @ (jpj Crank(C) #@®m2.6 Pivot Ball
corner and i
(baggedb) Koy o (bagged5) (black)
M2.6Nylon Nut ... 2 . (bagged3d)

@ {Steering Rod )

M2.6Washer (black)-2

° @ Steering Pin (bagged3)

. a1 ¢ 3x¢ 6BushingFlange—¢<
gm2.6 Pivot Ball . (bagged3)

(black
Omﬁ]c ) 30 Steering Plate
(bagged3)

@M 3Pivot Ball silver2

® O

@ sring Pin e 2 S ¢5x¢8Bushing —
@ Steering Pin (hagged:&)\

Step 3

@93x#6 Bushing . 2 Uni Crank (C)—

@ m flange
M2.6-Nylon Nut

fUni Crank (B)

m2.6 Washer (black)

@9 M3 Pivot Ball
(o) (silver)
(bagged3)

¢ 5x¢ 8 Bushing.-4 ¢ Tie Rod)
INSTALLATION OF UNI CRANK B e
& AXLE BOX (baggedt)

g Front Drive Belt
(bagged4)

M3 x 6 Bind Screw ... 2

(=

M3X10T PFH Screw:-8

P

M3x15T P FH Screw- 2

Be careful about
the direction,

i M i .
MIX10T P Bind Screw s‘ep 2 3X 6 Bind Screw

q: = #Install on trial.
5

(Install truly, at @)
¥ Uni Crank Collar---2 ® Uni Crank Collar(p
I

: (A) (bagged5) '

8 Uni Crank Collar 2

SH®

H H
H

310 T PFH Screw
(6 pcs.)

# Front Arm Bracket (A) A
(bagged>5) Py
M3 XI15T P

13 X1 H, @ Uni Crank Collar (A)
FH Screw (bagged5)

.—9_



INSTALLATION OF FRONT SHOCK STAY

S‘ep 1 * Assemble 2 pcs.

@ M2.6/Pivot Ball (black)
(bagged3d)

M2.6 Nut

M3x8T P Bind Screw.-2

(o

M3X12T P Bind Screw2

M3 X18 Bind Screw 2

@ m2.6 Pivot Ball

: (bl'a"cﬁ)| @FrmEL ;);gdia?x (A)

Step 2

4WD Scale Car = Upper hole
4WL Buggy Car<=» Under hole

@ Front Shock Stay
(bagged3)

M3 X8
T P Bind Screw

M3x12 T PBind Screw

[E ASSEMBLY OF KNUCKLE ARM

Step |

M4Flange Nylon..- 2
Nut

N
©f
N’
@ King Pin @ King Pin
()2 (L)-2 43 M2.6 Pivot Ball —g
(black)
(bagged3) *
g M2.6Pivot Ball -2 Marked "R” Q) 2

[) (black)

@m3 Pivot Ball

.
: (silver)

@ ¢ 5x¢ 10 Bushing--4

©J

Install the pivot ball,

Step 2

@ Front Wheel Shaft

(bagged3)
ar ¢ 5x¢ 10 Bushing

(bagged3)

Tighten this nut
temporarily,

Push in till the end.
(refer to P.5)

M4 Flange Nylon Nut

¥ Assemble the left side in the same way,

§—® wm 3 Pivot Ball (silver)

(bagged3)

~ & Knuckle Arm (R)
@ Knuckle Arm (L) (bagged5)
(T Left side)

Step 3

# Apply the screw locking compound

to the king pin,
A2 &
@ King Pin (S)
s (bagged3)

Be careful not to tighten,

# Front Hub
(bagged5)

@ Kin Pin (L)
(bagged3)

—-10-



m INSTALLATION OF FRONT SUS. ARM

3 ¢ 350 Shaft =2 |
L ]
M3 x12T PFH Screw-2
M3 Washer sweeereee2 RIGHT /Iﬁa\i
e Y <& q
@ a‘&“”!!!-?‘ -
20 Hub Pineesesreeen2 ' >
@ E Ring (E2.5) B o)
(bagged2) ) e o
@E Ring (E2.5)~ 2 28 3X50 Shaft ) > ey
) @ (bagged3) ? ‘R % @
: # Front Sus, Arm M3 Washer iy e
i (bagged5) i
#? Hub Pin \@ 8 Front Arm Braket (A) FH Screw
(bagged3) (bagged5)

[E INSTALLATION OF KNUCKLE ARM

#% These are assmbly of the right side,
In the same way, assemble the left side,

8Swing Sha/ft/
b d3)
Stepl (essei)—~

o

== >
‘:‘“ "
ail '

( Tie Rod)

m] INSTALLATION OF BUMPER

M3x12T PFH Screw-2

Drmy

M3 X12T P FH Screw

@ Bumper (bagged8)

—_11=



ASSEMBLY OF REAR HUB

# Rear Hub (L)

T —— @ M3 Pivot Ball (silver) (baggeds)
h{_itl?lange Nylon 2 (bagged3) %{% | tnrier and RIGHT
‘ OUpper hole,
" @ LEFT
t'\—/J Ty 1ighten lhis nut @
s m3Pivot Ball ... 2 temporarily, @b Rear Wheel Shaft (bagged3)

(silver)
.@ ()W Push in till the end,

¢ 5x¢ 10 Bushing..2 (refer to P. 5)

8§ Rear Hub (R
@ D M4 Flange Nylon (baggedﬁ)( .
Nut @ ¢ 5x¢ 10 Bushing (bagged3)

[E INSTALLATION OF REAR SUS. ARM& REAR HUB s Before you assemble these parts.....

At first, do assembly of "Another instruction
M3X10T PFH Screw g mz_ ¢ Pivot Ball W8y Bincl Screw—%

manual @ (Paged) ".
..... 2 (black) | 4WD Scale Car o
Dﬁ.ﬁw w;a Outer & Upper hole.

: . 4WD Buggy Car
37, Hub Pin.w.... 2 @ME Ring (E2.5).2 Quter & Under hole,

| ;| ) Gy

M 3 x18.Bind Screw M3 Nut

'IIMIIIUIIIIUIHMWHNHIUIWI e D a2
2

@ ¢3 %55 Shaft e

M3 Nut

RIGHT

Side of the
O Marked "2",

82 Rear Arm Bracket
(C) (baggeds)

'..-’
e

M3X10 TP FH Screw

@ ¢ 3 55 Shaft .
@ Hub Pin (bagged3) (bagged3) ®
@ Rear Sus, Arm e
% # When lessen the amount of
(bagged5) 8 Oxp BT

@E Ring (E25)__72
(bagged?2)

Marked "1" Use @0 Rear Arm Bracket (B) .

[m INSTALLATION OF BATTERY HOLDER

# These parts are in (bagged5) .

H—
8 Stopper Post \/

Make even &
the direction,

[M3 X15T PFH Screw-4 80 Stopper Washer ———E“ e

# Battery Holder Case (A) L_- .—-—-"’"’Hlk
—

A

On the right
side,

-

[

= -

,..--'""’:_ o
ﬁ = ) E ’
I )

Vabia
S Sl

Y
S

577
!
i

#: Assemble the left side in the same way,

Battery Holder Case (B)

‘L S IS
M3x15T pFH Screw #: Be careful not to tighten too tight,




m HOW TO CHECK RADIO UNIT

® Extend CHECK IN ORDER FROMO® TO @ B
the antenna,] | Y ¢ '5%'
i

AT OR
® Transmitter--

© Turn on

Transmitter St u‘l-
the switch, #- =

Switch / e Receiver...
Zd @Turnon | Recei
AL i \ eceivel g o
. ﬁ the switch. -
_Turn this, if so can )
Z rotatewotor, e Antenna...

M‘- __antenna.___
N \was

=

O®Set the trim lever (

" = — Rotary Controller
=~__in neutral, (=3 ; 0
fé“‘\ _.-:/ \\ The marked " L By
3 ' 7

!‘ % means a neutral, — o e Battery
5 o . \ The controller movement Meter ™"
Join the two, [ is on the pagel§,
' parts of N "
the connector, = ® Serve |
Connect: S Horn

the resgister. (Center code is yellow color,)

7‘/-
¢ Test of the motor ;

rotation ;

Check the controller is in
neutral (N} , And then

® Trim Lever...

Ec A two channel radio is composed
.j‘f of things like a transmitter,

receiver and servos,

It is control box which manipulates
by stick movements, Signal waves
are transmitted through on antenna
Receives the signals from the
transmitter and send them to the
Servos,
They move the control mechanism
of a model car in accordance with
the signals from the receiver,
An antenna on the transmitter
sends signals, and one on the
receiver accepts them, They
should be fully extended.
They will adjust the neutral
position of servos, thus regulate
the steering and advancing controls
finely,
You can tell the amount of
electricity in a battery and how
the signals are emitted.
They are intermediate devices on
the servos to activate the controls.
There are several types in shape,
they should be selected depending
upon your usage,

Motor  When switch on the radio...

> Get the switches in order from transmitter to receiver.
connect € When switch off the radio...

Fully charged Ni—Cd battery, ’ In order from receiver to transmitter,

ASSEMBLY OF SERVO SAVER

Step 3

~
# These parts are in (bagged5) . : 3% Saver Spring
. S 2 oF utaba@ 7% (bagged3)
s‘epl EUELN. ‘ep F Saver Horn
y ) Select to fit
Large :saonwa @ R — your servo
A% Sav i Serv i < m le
@ Saver Ring ervo *JR 1 as shown left
Mini | ® Sanwa
Widen the slit witha  Servo| eKO Q )m
@ Servo Saver screw —driver to fit it, Ss p
(In case of using the nomal servo,) 2
STEERING LINKAGE { Sanwa, Futaba, KO Servo} S‘e w

89 Servo Stay (8)
(bagged5)

M3 X10T P FH Screw-1

M2.6X12TP Bind Screw-1
(Futaba, KO Servo)

(o

M3 X10T P Bind Screw3
(Sanwa Servo..4)

q:h;m The hollow face 3

forward.

M3 10T P Bind Screw fcﬁ
¢ M2.6 Nut K

M2.6 NUL o 2

% M2.6 Pivot Ball

% mM2.6 Pivot Ball -2 black)

( : Futaba, KO
black e [‘utaba,
O]]]]ﬂgmm )| (bagged3)  mz.6Nut M2.6X12T P Bind Screw

® Sanwa
M3X10T PBind Screw

(B) The lines should be aligned in the neutral position,

‘\\ First, 79 Saver Washer

SCrew in,

Neutral (A)

# For checking,.,
Install tire temporarily.

this ball end,

(bagged5) M3 X10 TP FH Screw

M3 10T P Bind Screw

When touch
the #5.8 ball end,
cut the shaded

s Adjust the neutral positiN

by loosening or tightening




m STEERING SERVO LINKAGE  Install the servo to the front holes,
When the servo touch the body install
( In case of using the large servo,) the rear holes as shown below,
KO FET Servo PS—87 *
( Futaba S—131H etc, J

When touch to the
#5.8 ball end, cut
@ Servo Stay (L) (bagged5) the shaded area.

- Use the long side, T
( Install referring w J

Step 1

M3X10T P FH Screw \M.BX‘IOT p Bind Screw

INSTALLATION OF UPPER DECK

M3 x10T P Bind Screw M4 x 8 Bind Screw
M3 X6 Bind Screw e g 4 At first, install
Remove the :,gr::wlsg Sl "' O these 3 screws,
M4 x 8 Bind Screw temporary screws, 2 : S

M4 x 8 Bind Screw ... 5

]
i

then install truly,

L ‘ @ Upper Deck

/ ~e =~ (bagged6)
M3X10T P Bind Screw-2 | ==

(o

# Set the belt guide under
#:Push the gear box

“ = the upper deck,
‘backward and tighten w

‘the two screws.

m INSTALLATION OF CONTROLLER

Step 2
M2X8TPRH Screw-1 M3 %12 RH Screw
(e

M3x12 RH Screw...... 2

(Joemeeen Step 1

@ ¢ 4.8 Ball coeverrvrenens

@ Rotary Speed
Controller (bagged6)

@ ¢ 4.8 Ball (bagged3)
Q@—ngs‘r f RH Scmw%—:—

<

# Does't it touch the belt,

o
Bend a little, |_E_.J s

-1 4=



INSTALLATION OF RESISTER Step 2 Step 3

Insert the register code terminal
In the controller,

M3 x 6 Bind Screw

M2X 4 RH Screw----- 1

M3 X6 Bind Screw:2 # Adjust the
Resister code
shapely,
tighten the
screws,

@ Resister Heatsink
(bagged6)

@ 15W Resister (bagged6)

@ Resister Base (bagged6)

M2 X 4 RH Screw

INSTALLATION OF MOTOR & GEAR COVER

® Motor Code (baggeds)

Minus
terminal

M3 X4 RH Screw-...2 Step 1

] #* Be careful

M3x 6 Bind Screw....2 short the
condenser!!

# There are the different motor
depend on the kit,

[

@ Motor (bagged8)

Condenser Fed Plus terminal
M3 x 3 Set Screw:1 O

m Insert the red code into
the plus terminal,

¢ Pinion Gear ¥

& Motor Plate (L) ——

Set the set screw
to the flat part
on the shaft,

about
12mm

U

Step 1
® Allen Wrench Insert an
(1.5) (bagged2) . 7= empty parts
vt bag between
M3X 3 Set Screw the gears and \
o g.w“& press the pinion),
Install as shown - ) gear strongly
right drawing,~<ey, @,..-.\n" Q then tighten the
& two screws for the
2 & motor installation,

M 3 x 6 Bind Screw

@ Pinion Gear p .
(bagged6) Motor installing

screws,

Step 2

Turn the main
o gear and take off
@ the parts bag.

Step 3

M3 X4 RH Screw @ Gear Cover (bagged4)




)]} INSTALLATION OF CONTROLLER SERVO Step 2

& LINKAGE Screw in till middle
d\,ortion of screw.
Slep l Check the actual =

size drawing,

M3x10T P Bind Screw

RIS Cut off the shaded area of servo horn, i =)
( Widen the hole with 1 e
/iden the hole with a aw
_ _ : @ # 4.8 Ball End
M3X15T P Bind Screw 1 Bccausc rod is easy to 4 (bagged3)
G]E S insert. | @9 Speed Control Rod
i9 ¢4.8:Ball End 11 % A Bending the speed control rod

¢ ACTUAL SIZE »

Use about 13— 14mm hole, ///f / /
16 mm

When screw in, When loosen,
it becomes shgfl.

_— it becomes long,

S'ep 3 % Adjust with the length of
ball end screwed in or out,
Perform as shown the
right drawing,

Servo Horn

?—-& Screw
(belong to radio)

M3X10
T PBind Screw
M3 XI5TP R
Bind Screw I\
. neutral neutral
« Upper View »

Set the neutral position.

red

Be careful not to make a

@ Mount Collar (B) mistake colors of code,

(bagged5) Medium

CONTROLLER

MOVEMENT

m INSTALLATION OF RECEIVER

q~ Plug in the

. nn r,
@ Antenna Pipe — FEMRSEER

I‘

b

( aggcdS) d St 3
Slep ' Receiver |'ll Bind wires with strap,

@ Double
Sided Tape

Switch

W,
Fasten firmly\‘,,\
and cut off “\\n\‘

@ Strap
) Cut off tHe (S)
Clean oil, according to (bagged6)
fingerprints, the size of
ets.from the receiver, /
case, Pass the antenna

i #% Bind the wires of RC Radio, and be careful
Hirehghihe:pips not to touch another position and belts,

—16-



g ' INSTALLATION OF SHOCK ® Shock Collar (bagged3)

¢ Front 3 RIGHT € Rear » LEFT

[ NS0 B et # Install the left side in the same way. # [nstall the right M3 Nylon Nut
side in the same
@ Shock collar (baggedd)

M3 Nylon Nut =4

o

§ Shock Collar.......... 4

M3 Nylon Nut

{ Rear Shock)

2 P &

( Front Shock }
er hole
2 short

M3 X112

M3 x12RH Screw

INSTALLATION OF
BATTERY

IR R R RN NN EE]

Kyosho offers the 7,2V —1400
Power Battery which is prepared
for the buggy car specially.

POWER 1400
woan 1.2Y =

BEs s s eSSBS ERERERERERRREIRREES

| j _
87 Stopper Plate (bagged3d)

sssssssssmss s

.
.
.
.
.
.
.
.
.
.
.
.
.
]
-
.

CAUTION!!

REMOVE THE NI—-CD BATTERY
PACK WHEN CAR IS NOT IN
OPERATION OR BEING STORED.

#. When the remove

. the battery..,

2 |& Pick this for removing # Assembly of chassis portion
J the stopper plate, is the end.  Next do to
"ANOTHER INSTRUCTION
MANUAL®




r CHECKING CONTROLLER & MAINTENANCE

® Before running be sure to check below (1) — (4) ,

{ CHECK POINTS »

(1) Are the center nut and cord installation nut tight?
Center Nut

(2) Is the contact being pushed up due to
the cord touching part of the rotor
or against the center nut?

(3) Is the contact being pushed up
due to the cord touching part
of the body?

Cord Installation

(4) Are vou sure that the speed control rod Nut

does not hit against the cord installation nut?

Contact

Don't touch

{ MAINTENANCE>

Once in a while remove the center
nut and clean the inside,

¥ If intermitent irregularity of
motor rotation should show up,

d recheck (1) — (4) of "CHECK
POINTS",
If nothing is warning it's time for
replacement, (At this time,
surface of the bushing is worn out
considerably,)

Rotor

Don't touch Speed Controll Ro

GUIDE FOR SET UP (1)

{ Setting of Shock »

Shock End short

i— Tighten or loosen
o O [ the left and right
shock end.
= ‘ ‘ And become the

long same length,

Rear Shock is over 26mm, # DBe careful not to
Front Shock is over 17mm, tighten too tight,

e Spring tension can be adjusted by high simply changing the hole
position of the spring adjuster,

O

Can adjust each other,

front is 3 way.
rear is 6 way,

—-
-~

- AN —Spring Adjuster

If so insert in
this hole, become—"

soft, |<}: :>

Untill use the pptional high precision pressure shock (W-—5001,
W—5002) spring tension can be adjusted without phase.,

If so insert in this hole,
become hard,

W—5001 Pressure Shock
W—5002 Pressure Shock

¢ Adjustment of Hardness of Shock Action

< Tharder Softer=>
=] —

No 1951

Shock Qil (S -M-H} Yellow Green Red

Mo 1953

Silicone Qil(s) 2008 C | 100SC
No 1954

Silicone Qil (M) 400SC | 300SC

No 1955

Silicone Qil (H) 600S C | 5005 C

{MAINTENANCE OF OIL SHOCK >

By changing the oil shock periodically, can maintain fixed effectiveness,

When changing oil remove the dirty oil thoroughly from inside the
shock and fill with oil.

¢ Adjustment of Diff, Gear >
This medel’s diff, is gear type, and adjustable by the oil
amount and hardness of the oil,
To make hard,,,Use 1956 silicone oil
more than usual,

To make softer.Mix 10—20% of the silicone oil
diff, oil,

(Super Hard) a little

(H) with

¢ Steering Responce »

Low Speed Corner | High Speed Corner

Under Steer

Front Diff. (Hard)
Rear Diff, (Hard)
Front, Rear (Soft)

# Take this chart just as general indication,

Neutral Steer

Under Steer

Over Steer

Over Steer Neutral Steer

< Maintenance of Diff, Gear

Check and clear the diff, gear frequently,
See page 21 "Maintenance Guide” that shows the neccessary
parts to take off and the steps for checking drive belt,

¢ Rear Ratiod

Pinion Gear 15 | 16 | 17 ] 18 ] 19| 20 | 21| 22| 23| 24 | 25
Gear Ratiollz.sa 12.1811.46(10.83|10.26 | 8.74 | 9.28 | 8.86 | 8.47 [ 8.12 | 7.79

Slow << —————Top Speed—————— > Fast
Good <_————— Acceleration ————""—Not

Good
Long

Running Time —— i = Short

¢ Ball Diff, »...Option

Possible to install ball differential for front and rear,
Use ball diff. pulley, Ball diff, flange in (bagged4)
with option parts WBD — | Ball diff, shaft plate set and
WBD—2 Ball diff, ball set together., Each combination
set is required for front and rear installation,

When use the grease to the ball diff, , it is better to use
the 1877 ball diff, grease.

< Adjustment of Rear Toe In >

Toe in angle is adjustable by changing the part 0 (marked”1")
and 8 (marked”2") . In this manual part  is used,
For more toe in angle use part @p

@) _.Grip Running
@ --Slide Running

35mm 7 | 36mm |
N
©.© ©.©
f .
Marked "1” Marked "2




-0zZ- L

LI0D

57 ] -

mﬂ.hc@\@\
:.E@n\l\\;”ﬁu«mw.. -

:E@H@

1€-10 (93 - N

~
@ & N\
£6°L0G ,
62916 ’ :
08168 »

‘|w|‘|w|w\|w| . . \
) | |
—— s - v IS € . |
S i a . =SEN P Q
= l.u..u‘.u‘.m..hnk — D) ,_ ,ﬂ
| - o bZY1 .@._\,w - -
j ——ee V16 e
, EFVIBI) o
, L ﬁ\ﬂ@ Gm 6---0 R
i w | |
)
|55 ) ) b
= vA WL o 8 08

£
<

=)

A~AI\r =
, ¥ ¢ S \
| N
92-88 §I) n,@.j. |
%

5161 88— 6= )

BN : \..l.l @
<

e

L r@l EEH_UEE = 0 = &
: o d 961067
. : | _.\_m | . @i
: I
( o _

T 2@ Y )
:E@\@

e S16LQ8

\ & : :

2o

&
a=i0) s
19,

@

b L

% 5
SLo0s0sMED |
o e

&

?mplﬁ@ @- m

- J
M3IIN A=A01dX3




GUIDE FOR SET UP (2)

¢ Toe in angle >

. . " N 1
Toe in angle effects straight running and PNt
s\tccrmg response, Toein - —

® Make the length of tie rod longer ® Make the length of tie rod shorter

... Become toe in, ... Becomes toe out,
Slower steering response, Quick steering response,
¢ Basic Setting >

Place the model car on a {lat surface, and keep the car with the
maximum body ,and adjust length of the front and rear upper rods
so that the wheels stand at angle of 9(° to the ground.

90% Ppositive Camber

= |=p/ By adjusting the upper rod shorter,,,
You will have a trait of negative
camber, and the gripping power
becomes bigger,

By adjusting the upper rod longer,,,
You will have a trait of positive
camber, and the gripping power
becomes down.

¢ Correlation between installing position of the front upper rod
and camber angle,

The installing points A and B on the front shock stay for the upper rod

correspond to A" and B" which are the maximum camber angle when

the front sus, arms swing down to the lowest position,

As a standard, on course with bad grips it is set close to "A” and on

good grip course, close to "B".  When close to "B” setting be careful

as there are cases of "Take—in",
Front Shock Stay 8 A Adjust the length of

the upper rod depending

upon the installing point,

Triangle
Square

The point @ is
a normal position,

¢ Correlation between installing position of the rear upper rod >
and camber angle,

The installing points A and B on the rear shock stay for the upper rod

correspond to A" and B" which are the maximum camber angle when

the front sus, arms swing down to the lowest position,

As a standard, on course with bad grips it is set close to "A" and on

good grip course, close to "B",

Rear Shock Stay
A

Adjust the length of

® the upper rod depending
> upon the installing point,
33558
)
[CICH - Triangle
O Square
The point @ is s g0 v
a normal position, \

Toe out]

{ Disassembly of front Portion >
Can dismount the front portion by removing 6 pcs, of screws
as shown in the drawing below,

* Under Chassis...2 pcs,
Under Shock Stay...2 pcs,
Knuckle Arm...2 pcs.

M3 X12TP

Q@Qﬁ}_ Bind

Screw

M3 XI5T P FH Screw,

¢ Disassembly of Rear Portion »

Can dismount the rear portion by removing 3 pcs, of screw
as shown in the drawing below,

* Under Chassis...2 pcs.
Rear Axle Box (B) ..1 pc.

&.ﬁ Rear Bulk Head

M3X10T P i
FH Screw [lenng rear bulk head ]

Also can dismount the diff. gear
by loosen the four screws,

Rear Axle Box (B)

M3x18T P RH Screw

M3X10T P FH Screw ( Fixing rear axle box (D) J




RADIO CONTROLLED
ELECTRIC POWERED
FULL TIME 4WD
RACING CARS

OSHO

THE FINEST RADIO CONTROL MODELS




|

LIST OF BAGGED PARTS (1)

¢ DO NOT THROW AWAY A BAG HEADER )

® The header is the only thing to rely upon when looking

Header

for a part,
Do not discard it until you finish the assembly, ALWAYS THE BEST IS8 M1 SKIMWY
® This instruction manual is the following.
@ BUSHING cOLLAR [ BAGS ) .‘ E AT R
T [ [ Le———— Y
Key No, Parts Name Header No, —
Keep it ¢ Affix it on the
in the bag, bag with tape,
Bag No. Key # Parts Name Qty Step Bag No, Key # Parts Name Qty Step
1 | Front Shock Shaft 2 || 46 |Rear Axle Box (A) 1
2 |Rear ’ R 1] 47 ” (B) 1
3 | Front Shock Case 21| 48 - + (c) 1 8]
4 | Rear # 2 (1] 49 # (D) 1 B
5 | Front Shock Spring 2 © 50 |Diff.Case 2
@ Mark
6 | Rear * 2 © 51 | Sprocket 2 | Front &
* 7 | Shock Cap 4 © 52 | Bevel Gear(A) g || = DIt
EP4-1 % 8 | Spring Holder 4 © 53 °" (B) 4 .
% 9 | Spring Adjuster 4 © 54 | Bevel Shaft 2
10 | Shock Ring 4 ® M2X12T PRH Screw 8
11 | Shock End 4 55 | Spur Gear 1
12 | Pressure Top 4 56 | Motor Plate (S) 1
% 13 | Shock Piston 4 | @ 57 ” (L) 1
14 | ERing (E2.5) 8 | M EP4-4 58 | Gear Cover 1 2]
15 | Shock Qil 1 59 | M3 X25 Shaft 1 a
16 | Rod (L30) 3 60 | Controller Mount 1 8]
17 « (L40) 61 | Drive Pully 1
% 18 | ¢5.8 Ball End 12 62 | Drive Hub 1
19 | ¢ 4.8 Ball End 1 % 63 | Pully Flange 2
20 | Front Wheel Shaft 2 64 | Front Drive Belt 1|8
21 | Rear - 2 | m 65 | Rear # 1
22 | Drive Washer 4 & 66 | Needle Roller 2 B
23 | King Pin (S) 2 67 | Needle Roller Shaft | 5
24 # (L) 2 68 | Main Shaft 1
25 | M2.6 Pivot Ball (Black) 8 | DBREDRE 69 | # 8 X¢ 14 Bearing 2 | m@a
26 | M3 Pivot Ball (Silver) 6 |MMBME Ball Diff. Pully 2 | For
27 | Hub Pin 4 8} Flange 2 | Ball Diff,
28 | ¢ 3 X50 Shaft 2 14] % 70 | UniCrank (A) 1 m
EP4-3 29 | # 3X55 Shaft 2 * 71 # (8) 1 | M
30 |Steering Plate 1| m * 72 « (C) 1| M
31 | 5.8 Ball (Silver) 4 % 73 | Uni Crank Collar (A) 2 |
32 | ¢4.8 Ball 1 * 74 | Servo Saver 1
33 | Saver Spring 1 % 75 | Saver Ring 1 [21]
34 | Front Shock Stay 1 % 76 | Saver Horn (SL) 1| ®°
35 | Rear Shock Stay 1|0 N TR . (SS) 1| @
3% | ¢ 5X¢# 8 Bushing a e -2 . (F) 1
37 | ¢ 5X# 10 Bushing 8 [17] % 79 | Saver Washer 1
38 | Swing Shaft 4 18} % 80 | Battery Holder Case (A) 1
39 | Servo Saver Shaft 2 K 81 ” (B) 1
40 | Speed Control Rod 1 % 82 | Stopper Plate 2
41 | Joint 4 * B3 | Stopper Post 4 |
42 | Steering Pin 2 m * B4 |Stopper Washer 4
43 | ¢ 3 X% 6 Bushing Metal 2 M (flange) * 85 | Rear Hub (R) 1 11}
EP4-4 44 | Front Axle Box (A) 1 * 86 . (L) 1
45 ’ (B) | 1 | M % 87 | Front Hub 2 | B

NO. 3148 LAZER ZX SPORT




LIST OF BAGGED PARTS (2)

Bag No. Key #I_ Parts Name Q'ty Step Bag No. | Key # Parts Name Q'ty Step
% 88 |Front Arm Bracket (A) 1 14] 124 | Main Chasiss 1 B
* 89 . (8) [ v | M 125 | Front Tire (56 Size) 2 | ©®
% 90 | Rear Arm Bracket (A) 1 B 126 | Body 1 10
* 91 * (B) 1 18 Page 127 | Decal 1 (]
* 92 - (C) 1 BOX 128 | Cross Wrench 1
% 93 | Antenna Post 1 B 145 | Rear Tire (56 Size) 2 (/]
% 94 |Servo Stay (S) 2 146 | Wing 1 |0
* 95 . ke 2 147 | Side Wing 1 | O
* 96 | Shock Collar 4 Instruction 1
ErR % 97 | Upper Rod End 2 129 | E Ring (E2.5) < mm
% 98 | UniCrank Collar (B) 2 m 130 * (E3) 1 (6]
% 99 | Knuckle Arm (R) 1 131 | Allen Wrench (1.5) !
* 100 . (L) 1 132 . (2) 1 B @
101 | Front Sus. Arm 2 | M@ 133 | ¢ 4 X9 10-Shim 2 | @
#102 | Rear * 2 | m RH Screw M2X4 1
% 103 | Rear Bulk Head 1 (H) ’ M3X4 4
%104 | Upper Deck Mount () 1 m ’ M3 X12 6
105 . (BY| 1 Bind Screw M3X6 9
% 106 | Mount Collar (A) 1 m - M3X18 4
* 107 ’ (B) 1 m . M3 X30 1
108 | Upper Deck 1 . M3 X35 1
109 | Belt Guide 1 . M 3 X 45 2
110 | Pinion Gear (20T) 1 . M4 X8 5
111 | Rotary Speed Controller 1 SEczi;z FH Screw M3 X6 2
112 | 156W Register 1 Nuts, : TPRHScrew M2X8 1
113 | Register Heatsink 1 o . M3x18 | 2
Pt 114 | Register Base 1 TP Bind Screw M2.6X12 | 1
115 | Motor Code 1 m . M3X8 6
116 | Double Sided Tape 1 29 . M3 X10 9
117 | Strap (S) 2 . M3 X12 2
118 | Antenna Pipe 1 . M3 X15 1
119 | Screw Locking Compound 1 T PFH Screw M3 X10 19
120 | Hobby Grease 1 - M3 X12 4
EP4-7 121 {Front Wheel (56 Size) 21 ® . M3 X15 6
134 | Rear +» ( + ) 2 |0 Nut M2.6 12
122 | Bumper 1 m . M3 8
123 | Motor 1 Nylon Nut M2.6 (x3)| 2
135 | Bushing Collar 4 P M3 5
136 | # 10X ¢ 14 Bushing 4 | B » M4 Flange| 4
EP4-8 ::z; Wing E-;tay ;:; z : Set fcrew ::: :i l
(SPORT)
4139 » (C) 210 Washer M2.6 2 | (Black)
A 140 | Wing Washer 4 | © spare x2 . M3 2
141 | Double Sided Tape 1 0 M M5 4
4142 | Body Mount 4 | @ spare x2 Allen Wrench (2,5) 1
143 | Body Pin 3 0
144 | Hook Pin 2|0 (1) The key numbers with %. indicated the
T P Bind Screw M2.6X12 4 |0 plastic parts on a runner,
" M3x8 5 | @spare x * % % Layout drawing on the runner, % * %
T PFH Screw . M3 X10 3 B coace x1 w. mark C(%as;;sézisembly/(?ommon instruction
4 mark Another Sheet instruction (4 Page)
(2) There are spare Screws to assemble,
Use it for spare,

-3 No, 3148 LAZER ZX SPORT




LAYOUT DRAWING & EXPLODED VIEW OF PLASTIC PARTS ON RUNNERS.
(EXCEPT THE COMMON INSTRUCTION)

m These shaded parts are not used,

Wing Stay Parts (1 Set)

Body Mount (1 Set}

>

ocooo000

cooooo)(__

-
cooooo)(_
ooaoooC\JD

(spare x2)

[ ASSEMBLY OF CHASSIS PORTICN @ ~@ . (EXCEPT THE COMMON INSTRUCTION)
0 INSTALLATION OF REAR SHOCK STAY ® Wing Stay (C)
# These parts are in [bagged8] . \

(Except Rear Shock Stay)

M2.6X12T PBind Screwa Slep 1

(o

M3X8T PBind Screw:- 8

(oo

M2.6- Nut

©) -4

# In case of using the optional stabilizer, cut a part of
touching the stabilizer rod.

M3 X8 TP Bind Screw

Slcp 2 First, * In the same way,
) install it to the
@ Pivot Screw ~erewn. i

bt e
(Black) (bagged3) right side,

O Center hole

M2.6 Nut of second line,

M3 X8 T P Bind Screw

—4— NO. 3148 LAZER ZX SPORT



9 ASSEMBLY OF TIRE AND WHEEL # The shape of tire and wheel are different each kits,

W Rear Wheel
(Bag7 )

@ Front Wheel (Bag7)

T L L L L LT TP TP

{ Rear)

<\ ¢ Front ¥
?

@ Front Tire (Box)

G

After fitting them together
completely, pour instant glue
along the seam,

/

{(.Sectional View of Assembly)} *

(”O\V to set the wheel » T T T T LT T LI LT T LTI L L T ssssssrrssnsnnnan e T T T R T T L L L LLLr L T essssssastasinans

Step 1

Set the wheel into
the tire about half,

Step 2

Pull the tire strongly, and
push the wheel in it.
Fit them together completely,

0 INSTALLATION OF TIRE

# Be careful about the orientation,
the bigger hole should be inside,

{Reard
{ Front » 2 Drive Washer (Bag3)
™ v .
° Do
</ ®Drive Washer _o** \i%j"/" %‘5?0 %6
(Bag3)  o*° e O 0 0
L] Q‘ -
. B.Fh o L) [+]
.’ 0000 [ 60:
® A Oy © #% This drawing is assembly of the )
NN left side, %n @ 75a
o 0 \ Assemble the right side in oc'ﬁ.- e
S g A ) the same way. “o B
-q < ‘:,’v !

hexagonal
points,

(3
0¥ \ o ’
Align the \ .
hexagonal . @’*
points, =
>
Align the (‘{; .

M4 Nylon Nut (on Flange)

-5 NO. 3148 LLAZER ZX SPORT



® CUTTING AND MOUNTING BODY O ~@

® Cut off the shaded area.

0 CUTTING BODY & WING

Cut off this portion to [it the resister heatsink.

® T'inish the cut line with sander,

@ Body (Box)

(¢ Tmm)

> e TR T

Cut off the
portion to fit
the gear cover,

o \'..
i

Body installing hole

¢ SIDE WING ACTUAL SIZE

These special Lexan Scissors make
trimming bodies a breeze and the

the rough edges.

® Round Cutter

st mss et R RSB REERSEERES

R R RN N

DRAWING)

hole AL
hole

(¢ 6mm on both sides) ,"[

1
It has two lines.
Cut the line of
under side,

@ Side Wing (Box)

Put together the actual
size drawing, cut this,

Wing applying side
{ Put a mark to the

€ WING ACTUAL SIZE DRAWING)

position of ¢y .)

.
.
.
.
.
.
.

sander comes in handy for ‘finishing)

# Refer to the actual
size drawing,

Wing installing hole

(¢ Smm)

7

Make the hole,

| Cut off this portion to fit the shock,

/

29mm

(Only outside mark.)

-

13mm

® Wing (Box)

l-—l.’mm—-

Mask the windows with the
Micron Line Tape and paint
the body in any color at
your choice,

e PAINTING

First wash the body to remove

any oil or dirt and rinse thoroughly
with clean water.

Paint the inside of body,

You can obtain a color scheme
by masking a portion with tape
then removing the tape and
painting,

Apply the lightest color last. Polyca Color
Paint -
(Kyosho)

I:s:::;i:::]‘ T —

: No, 1841 .Imm

« Np, 1842,..1,6mm
« No. 1843,.2.
* Color: White, Red,
Yellow,Green,
Blue and Black

1841~ 3

R R

[EEEXEER]

R R RN NN NN NN RN

Na 2230

*White,Red, Yellow,Blue,
«Skyblue,Green,Orange,
+Black,Violet,F.Orange,
+F.Pink,Yellow Green,
«and Calsonic Blue

.

R R R R R R ]

sssssssrn e

TR

NO. 3148 LAZER ZX SPORT



@ ASSEMBLY OF WING AND APPLYING DECAL

¢ Attention of applying the decal. }

e Cut off the decals along the cutout line with scissors,

® Do not apply suddenly, Convince yourself of the position by trying
the decals with the backing paper on,

@ Double Sided
Tape (bagged8)
(Cut about half.)

® Be careful not to have air bubbles left, Apply it by a way of pushing up
from the center to the outside,
(Especialy, the largest decal,,,)

® (Right Side ®)

13 (Right Side )

@ (Right Side@® )

T_é @ (Right Side® ) @) (Right Side ®) i (Right Side@ ) ® (7@@adad are large a little,

Cut remainder of the decals,

iv (Right Side 1)

0 INSTALLATION OF BODY & WING * These parts are in (bagged 8) .

(Except the plastic collar.)

Step 1 Lerr @ Hook Pin
% Install it to the right ® Body Mount (Small Pin)
side in the same

]
@ Wing Washer — o

ANED

’ The flat side

M3X10T PFH Screw-2

P

Plastic Collar «coeevienn 2
(@@ On Shock Piston )

© |

@ Body Pineeeee 3
2 M3 X10T P FH Screw

@ Hook Pinerriseesens2

Plastic Collar

% Install it to the ® Body Pin
right side in the same way, (Big Ping)

&

-7 - NO. 3148 LAZER ZX SPORT



The Super Hobby
®

y THl bibal ST AT« ONTIEH RS

This products is not to be sold in the United States, If you have purchased this product
in the United States, please contact Kyosho U.S.A, phone number (217) 398-3630,

PRINTED IN JAPAN



